
DOCKET NO. 20240032-SU 
FILED 2/12/2024 
DOCUMENT NO. 00672-2024 
FPSC - COMMISSION CLERK 

APPLICATION FOR ORIGINAL CERTIFICATE OF AUTHORIZATION 
FOR A PROPOSED OR EXISTING SYSTEM REQUESTING 

INITIAL RA TES AND CHARGES 

(Pursuant to Sections 367.031, 367.045, and 367.081, Florida Statutes, and 
Rule 25-30.033, Florida Administrative Code) 

To: Office of Commission Clerk 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, Florida 32399-0850 

The undersigned hereby makes application for original certificate(s) to operate a water D 
and/or wastewater ~ utility in Charlotte County, Florida, and submits the following 
information: 

PART I APPLICANT INFORMATION 

A) Contact Information for Utility. The utility's name, address, telephone number, Federal 
[...]
solids. Internal plant fl ows from the on-site pump station are introduced at the equalization 
tank.

B) Biological Treatment for Organics and Nutrient Removal: Transfer pumps convey fl ow from 
the equalization tank to the activated sludge treatment process where blowers continue to aer-
ate the fl ow. The wastewater enters the outer ring of a package-type treatment basin equipped 
with coarse-bubble diffusers. The air fl owrate of the diffusers are adjusted to achieve nitrogen 
removal.

C) Secondary Treatment for Solids Separation: The two steel circular secondary 
clarifi ers are within the center of each unit for gravity solids separation. The clarifi ers are 
skimmed to remove fl oatables and scum before clarifi er effl uent fl ows over a circumferential 
weir to the tertiary fi lters. Sludge pumps convey settled solids to the activated sludge tank 
(RAS) or the sludge holding tank (WAS).



6-52 03405-022-01  

Fi
gu

re
 6

-2
3 

 
Bu

rn
t S

to
re

 W
at

er
 R

ec
la

m
at

io
n 

Fa
ci

lit
y



6-53Charlotte County Sewer Master Plan

Ch
ap

te
r 6

D) Tertiary Treatment – Filtration: Clarifi ed water enters four disk fi lters, each having 5-micron 
cloth. The disk fi lter unit is installed in a steel fi lter tank that allows water to fl ow from outside 
the disk fi lters into a manifold system of the fi lter unit.

E) Tertiary Treatment – Disinfection: The fi ltered water is sent to two CCCs where liquid sodi-
um hypochlorite is introduced for disinfection. A mixing pump is provided at the chemical feed 
point, and the chambers are baffl ed and sized to meet disinfection requirements.

F) Effl uent Reclaimed and Disposal Facilities: Reclaimed water is conveyed through the unre-
stricted public-access reclaimed-water system via a high-service pump station. Two Class I 
deep injection wells and two percolation ponds are available for disposal of excess reclaimed 
or treated water that does not meet reclaimed water standards. The deep injection wells are 
also used for disposal of concentrate from the Burnt Store WTP RO facilities. Flows from the 
WTP and WRF are combined in a wet well at the injection well pumping station. Two equally 
sized vertical turbine pumps are used to inject water into the well.

G) Aerobic Digestion: Sludge is hauled to the East Port WRF and combined with the sludge 
from other Charlotte County WRFs for digestion and dewatering. One blower is dedicated to 
the sludge holding/aerobic digestion tank.

Burnt Store Effl uent

Burnt Store WRF Blowers



6-54 03405-022-01  

Table 6-15  Historical Infl uent Flow Summary for Burnt Store WRF

Figure 6-24 presents the MADF, TMADF, and AADF reported to FDEP for the Burnt Store WRF. 
MADF values vary from 0.18 MGD to 0.46 MGD. Infl uent fl ows are typically the lowest in May 
and June and are consistently higher from January through March. The maximum TMADF 
observed between 2011 and 2016 was 0.43 MGD. AADFs are fairly constant at approximately 
0.32 MGD.

Figure 6-24  Historical Wastewater Infl uent Flows for Burnt Store WRF (2011 - 2016)

6.5.2 BURNT STORE WRF HISTORICAL FLOW AND CHARACTERISTICS 
SUMMARY

Table 6-15 summarizes the historical fl ows based on the December DMRs for the Burnt 
Store WRF for from 2011 to 2016. The Burnt Store WRF operated at a capacity between 64 
and 86 percent based on MTMADF. The highest peaking factor in the past 5 years was 2.8 
corresponding with a MMADF occurring in January 2016.



6-55Charlotte County Sewer Master Plan

Ch
ap

te
r 6

Table 6-16 summarizes the historical infl uent fl ow characteristics and loadings of the Burnt 
Store WRF from 2011 to 2016. Weekly infl uent water samples are taken for the Burnt Store 
WRF. Average yearly CBOD concentrations varied between 95 to 160 mg/L from 2011 to 2016. 
Average yearly TSS concentrations varied between 150 and 230 mg/L. 

Table 6-16  Historical Infl uent Flow Characteristics Summary for Burnt Store WRF

Figure 6-25  Historical Infl uent CBOD and TSS Concentrations for Burnt Store WRF

The monthly fl ow patterns depicted on Figure 6-26 indicate I&I to be signifi cant within the ser-
vice area during the wet months. The peaks during the drier winter months continue to grow 
larger, indicating fl ows are signifi cantly affected by increases in winter resident occupancy. 
Total yearly rainfall varied from 48 inches to 66 inches. The driest year occurred in 2011 and 
the wettest year was 2015.

Figure 6-25 displays the monthly infl uent CBOD and TSS concentrations from 2011 to 2016. 
CBOD and TSS concentrations increase with months that winter residents are present and de-
crease in the summer months. TSS concentrations spiked in December 2011 and April 2013.



6-56 03405-022-01  

Figure 6-26  Historical Rainfall and Infl uent Wastewater Flows for Burnt Store WRF

The Burnt Store WRF is permitted to dispose of its treated effl uent using deep injection wells, 
percolation ponds, or reclaimed water use. The deep injection wells are permitted for a com-
bined monthly average capacity of 3.44 MGD. The percolation ponds and reclaimed effl uent 
fl ows are permitted at 0.25 and 0.05 MGD AADF, respectively. 

Figure 6-27 displays the monthly average effl uent fl ows from the Burnt Store WRF from 2011 
through 2016. In recent years, the Burnt Store WRF has disposed of the majority of its effl uent 
using the percolation ponds and its injection well.

Figure 6-27  Historical Wastewater Effl uent Flows for Burnt Store WRF (2011-2016)



6-57Charlotte County Sewer Master Plan

Ch
ap

te
r 6

6.5.3 ONGOING BURNT STORE WRF IMPROVEMENTS

The Burnt Store WRF recently installed two cloth disks in the fi lter and upgraded the Wonder-
ware software. The ongoing improvement projects include:  

• Remove grit from the bottom of the equalization tank.
• Remove rust on the tanks to preserve their integrity. 

Infl uent bar screen solids accumulation and grit settling in the equalization tank are common 
maintenance issues. Another challenge is handling excess effl uent during the rainy season 
when fl ows can reach 1,100 gpm. Burnt Store WRF typically disposes of excess effl uent into 
the injection wells; however, the 6-inch line between the CCC and injection wet well limits the 
discharge to a fl ow of 400 gpm. The remainder of the reclaimed water is sent to the 
percolation ponds, causing regulatory challenges. If the pipe size was increased, more effl uent 
could be sent down the well. The nearby golf course and new neighborhoods being developed 
will help with reclaimed water disposal because the Burnt Store WRF will have more potential 
reclaimed water customers.

6.5.4 BURNT STORE WRF FLOW PROJECTIONS

Figure 6-28 shows the historical and projected fl ows of the Burnt Store WRF. Flows projections 
include infi ll growth of existing sewersheds and projected growth due to project area conver-
sions in the Burnt Store WRF service area. Under the BEBR model medium growth conditions, 
it was estimated that the permitted capacity would be exceeded in 2029. 

Based on FDEP rules, planning an expansion of the Burnt Store WRF should begin in 2024 with 
construction starting in 2026 under medium growth conditions and would begin a year sooner 
under high growth conditions. However, comparing the localized historical fl ow conditions of 
the area shows actual fl ows in the area more nearly equal to 110 gpd rather than the 135 gpd 
assumed in the analysis as discussed in Chapter 4. When applying localized fl ow conditions 
to the medium growth projections, the permitted capacity is suffi cient past 2040. 

Burnt Store WRF Rust and Wear on Tanks



6-58 03405-022-01  

Figure 6-28  Burnt Store WRF Historical and Projected AADFs

There is a signifi cant amount of undeveloped land within South County service area as dis-
cussed in Appendix B – Environmental Considerations. The Burnt Store WRF projections do 
not account for large developments of real estate within the displayed year range. 

Flow projections and the timing of WRF expansions would need to be adjusted if large com-
mercial development occurs along Interstate 75 (i.e., Tucker’s Grade) or within the CCUD 
service area in Lee County.

6.5.5 FUTURE BURNT STORE WRF IMPROVEMENTS

6.5.5.1 15-YEAR IMPROVEMENT PLAN

Applying localized fl ow and medium growth conditions and assuming no major real estate 
development, no expansion improvements are required at the Burnt Store WRF in the 15-Year 
CIP period. 

6.5.5.2 BUILDOUT IMPROVEMENTS

CCUD investigated the cost for upgrading the current Burnt Store WRF to 0.75 MGD. The WRF 
upgrade would require the addition of an equalization pump, a process blower, a RAS pump, a 
fi lter disk, a new chlorine contact tank, screening improvements, grit collection process im-
provements, and associated yard piping modifi cations. The cost of construction for these im-
provements was not found to be economical; therefore, a new WRF has been proposed under 
the buildout plan. 



6-59Charlotte County Sewer Master Plan

Ch
ap

te
r 6The ultimate buildout capacity for the new Burnt Store WRF is 5.0 MGD AADF. The compo-

nents of the existing WRF will have reached their useful life and will be decommissioned and 
demolished. Two locations have been identifi ed for the new Burnt Store WRF. The County 
could purchase 40 acres of land near the existing Burnt Store WRF or could relocate the WRF 
to the County’s Municipal Solid Waste Management and Leachate Treatment Facility on Zemel 
Road. This document provides cost estimates assuming the County proceeds with the land 
acquisition option.  

Figure 6-29 on the following page shows the proposed plant layout and includes the following 
major components as well as all required weirs, gates, piping and valves, paving, drainage, site 
grading, stormwater storage, concrete slabs on grade for equipment, electrical, instrumenta-
tion, controls, and appurtenances. Table 6-17 on page 6-60 provides the EOPCC for the new 
Burnt Store WRF.

1) Headworks (elevated concrete structure)
• Two in-channel mechanical fi ne screens with screening dewatering and disposal.
• One in-channel manual bar screen.
• Vortex grit removal with grit cleaning/dewatering and disposal.
• Flow splitter box.

2) Biological Treatment Units (MLE)
At this level of planning, it is assumed that the biological treatment will be a MLE process sim-
ilar to the East Port WRF. Final determination on the type of biological treatment process will 
be made during the planning phase of this expansion.
• Two concrete anoxic basins with mixers.
• Two carrousel oxidation ditches with mechanical aerators.

3) Secondary Treatment: Clarifi cation (solids separation)
• Concrete splitter box.
• Two concrete circular clarifi er tanks with energy dissipation inlet, effl uent weirs and laun-

der,  bottom rake arms and scrapers and sludge collection, and scum skimmer arm and 
disposal.

• Sludge pump station at each clarifi er with two RAS pumps and two WAS pumps.

4) Tertiary Treatment: Filtration
• Four disk fi lters (cloth or woven media).

5) Tertiary Treatment: Disinfection
• Concrete fl ow splitter.
• Two baffl ed concrete CCCs.
• Liquid sodium hypochlorite storage and feed system with two dual containment polyeth-

ylene storage tanks and two feed pump skids.

6) Effl uent Disposal Facilities
• Two new vertical turbine transfer pumps.
• One lined reclaimed water storage pond.
• One lined reject water storage pond.
• Three vertical reclaimed water pumps.
• This expansion includes removing any common berm walls and lining the existing percola-

tion ponds to repurpose them as reclaimed water and/or reject water storage ponds.



6-60 03405-022-01  

Fi
gu

re
 6

-2
9 

 
Pr

op
os

ed
 B

ur
nt

 S
to

re
 W

RF
 L

oc
at

io
n 

an
d 

Si
te

 P
la

n



6-61Charlotte County Sewer Master Plan

Ch
ap

te
r 6

7) Sludge Handling
• Retrofi t the existing aeration tanks to use as aerobic digesters.
• One dewatering and truck loading facility (belt fi lter press or screw press) with polymer 

feed.

8) Operations Building
• One building that includes reception area, offi ces, breakroom, bathrooms and showers, 

conference room, testing laboratory, and control room.

9) Land Acquisition
• 40-acre land purchase. 

10) Auxiliary Power
• One emergency diesel generator with an automatic transfer switch and fuel storage tank.

11) MCC Building
• One MCC building to house the PLCs, SCADA, HMIs, electrical components, and instrumen-

tation.

Burnt Store Bar Screen



6-62 03405-022-01  

Table 6-17 Burnt Store WRF Buildout - Engineer’s Opinion of Probable Construction Cost

Burnt Store Water Reclamation Facility



6-63Charlotte County Sewer Master Plan

Ch
ap

te
r 66.6 FLOW PROJECTIONS SUMMARY

Flow projections indicate that no additional expansions will be required under the 15-year 
improvement plan after the Stage 3 and 4 improvements for the Eastport WRF are completed. 
Table 6-18 summarizes the year the existing permitted capacity is projected to be exceed-
ed and includes a timeline for preparing preliminary design, fi nal design, and FDEP permit 
applications for each WRF, considering the guidelines provided in Section 6.1. The capacity 
exceedance year was determined from fl ow projections under medium growth conditions and 
assumes project areas and fl ows are implemented according to the 15-year plan as outlined 
in this chapter. The County should continue to monitor the actual growth rate and fl ows pre-
sented in the annual CARs and adjust the milestone years accordingly

Table 6-18 Planning Summary for Charlotte County’s WRFs



7-1Charlotte County Sewer Master Plan

7. CAPITAL IMPROVEMENT PROJECTS

OVERVIEW
This chapter summarizes the CCUD County-wide wastewater CIPs identifi ed and 
discussed in Chapters 3 through 6. The EOPCCs were estimated in 2017 for each 
project and presented herein. Costs such as state revolving fund (SRF) origination 
fees, capitalized interest, and infl ation are not included in this chapter but are 
considered in Chapter 8. The CIPs do not include wastewater improvements relating 
to rehabilitation or replacement, as the County has a separate, on-going wastewater 
infrastructure rehabilitation and replacement program. The anticipated schedule and 
optimum sequencing for implementing CIPs are presented in terms of 5-year, 10-
year, and 15-year funding and expenditure plans.

7.1.1 COLLECTION SYSTEM IMPROVEMENTS
The collection system improvements include the projects related to the conversion of 
septic to sewer (S2S) as identifi ed in the 5-year, 10-year, and 15-year improvement plans. 
Development and prioritization of the improvement plans were discussed in Chapter 4. The 
collection system CIPs presented in Sections 7.2 through 7.4 include the connection year and 
cost for a vacuum collection system unless denoted otherwise in the CIP sheets provided in 
Appendix C. The costs were determined on a per-connection basis using unit cost for a 
vacuum collection system. Each cost included:

• On-Lot Connections
• Off-Lot Connections
• Collection Piping
• Pump Stations
• Restoration
• Mobilization and General Conditions (8%)
• Contingency (20%)
• Professional Services (20%)

7.1 CAPITAL IMPROVEMENT PROJECT COMPONENTS



7-2 03405-022-01 

7.1.2 TRANSMISSION MAINS

Transmission main improvements refer to the piping that (1) connect project areas identifi ed 
in the improvement plans to the County’s existing wastewater infrastructure and (2) accom-
modate 
additional fl ow due to growth. The location, implementation cost, and implementation year for 
each transmission main CIP are presented in Sections 7.2 through 7.5. 

The schedule, size, and route of the recommended transmission mains were based on mod-
eling results and the vicinity to the existing wastewater system as discussed in Chapter 5. De-
tailed fi gures for each transmission main CIP are included in Appendix C. The costs of these 
transmission mains included unit costs for:

• Transmission Main Installation
• Valves and Fittings